




 

 

 

2017 Potable Reuse 

Compendium 
 

 

 

 

 

 

 

 

 

 

U.S. Environmental Protection Agency 

Office of Ground Water and Drinking Water 

Office of Water 

Washington, D.C. 

 

  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Office of Water (4606M)   EPA 810-R-17-002          December 2017



2017 Potable Reuse Compendium  Preface 

 

i 

Preface 

Appropriate and necessary treatment and reuse of wastewater to augment existing water 

resources is a rapidly expanding approach for both non-potable and potable applications. EPA 

recognizes that potable reuse of water can play a critical role in helping states, tribes, and 

communities meet their future drinking water needs with a diversified portfolio of water sources. 
[...]
Figure 6-4. Typical breakpoint chlorination curve .................................................................................... 6-11 

Figure 7-1. Overview of potable reuse treatment trains in existence as of 2015  (not intended to be a 
complete survey) .................................................................................................................... 7-2 

Figure 7-2. Oxelia oxidation-enhanced biologically active filtration system (courtesy of Xylem Inc.) ........ 7-8 

Figure 8-1. Fundamental goals of a DPR source control program ............................................................ 8-1 

Figure 8-2. Critical components of a source control program for potable reuse ........................................ 8-2 

Figure 9-1. Environmental buffers in potable reuse treatment schemes ................................................... 9-1 

Figure 9-2. Engineered storage buffers in potable reuse treatment schemes ........................................... 9-5 

Figure 11-1. Typical O&M cost breakdown of a potable reuse facility using a membrane-based 
treatment train ...................................................................................................................... 11-3 

Figure 11-2. Full advanced treatment train  © Copyright 2014 WateReuse Research Foundation 
(project 10-01), used with permission .................................................................................. 11-4 

Figure 11-3. Ozone-BAF treatment train  © Copyright 2014 WateReuse Research Foundation 
(project 10-01), used with permission .................................................................................. 11-4 

Figure 14-1. Barriers to potable reuse research (WRRF figure used with permission) ........................... 14-2 

 

 



2017 Potable Reuse Compendium  List of Tables 

 

xiii 

List of Tables 

Table 1-1. Document scope ....................................................................................................................... 1-2 

Table 1-2. Local factors that, if present, may make potable reuse desirable as part of an overall 
water supply portfolio .............................................................................................................. 1-2 

Table 1-3. Comparison of IPR and DPR practices .................................................................................... 1-4 

Table 1-4. Document organization ............................................................................................................. 1-6 

Table 1-5. Reports on potable reuse (not intended to be a complete survey) ........................................... 1-8 

Table 2-1. Overview of selected planned IPR and DPR projects in the United States (not intended to 
be a complete survey) ............................................................................................................ 2-2 

Table 2-2. Overview of selected planned IPR and DPR projects outside of the United States (not 
intended to be a complete survey) ......................................................................................... 2-8 

Table 3-1. Number of U.S. states or territories addressing potable water reuse as of 2017 (Updated 
from EPA, 2012a) ................................................................................................................. 3-13 

Table 3-2. Select U.S. states addressing potable reuse as of 2017 ........................................................ 3-13 

Table 4-1. Median infectious dose of waterborne pathogens (Feachem et al., 1983; Messner et al., 
2014, 2016; Teunis et al., 2008) ............................................................................................. 4-1 

Table 4-2. Chemical substances potentially present in wastewaters (not intended to be a complete 
list) .......................................................................................................................................... 4-2 

Table 4-3. Pathogen Densities in Raw Wastewater and Log10 Reductions Across Unit Treatment 
Processes (adapted from Soller et al., 2018) ......................................................................... 4-5 

Table 6-1. Overall treatment objectives and corresponding unit processes .............................................. 6-1 

Table 6-2. Aesthetic compounds potentially present in untreated municipal wastewaters ..................... 6-14 

Table 6-3. Treatment technologies and associated treatment capabilities (adapted from CORPUD, 
2014) ..................................................................................................................................... 6-17 

Table 7-1. IPR application approaches (adapted from EPA, 2012a) ......................................................... 7-4 

Table 7-2. Comparison of pathogen and contaminant reduction in California and Western Australia 
IPR approaches ...................................................................................................................... 7-6 

Table 7-3. Reclamation facilities using the ozone-BAF process ................................................................ 7-9 

Table 8-1. Specific content of potable reuse source control program elements (Adapted from FCM 
and NRC, 2003) ...................................................................................................................... 8-2 

Table 10-1. Microbial monitoring terms (adapted from WHO, 2001; WRF, 2008; NRC, 2012a; EPA, 
2012a) ................................................................................................................................... 10-8 

Table 10-2. Chemical monitoring terms (adapted from WRF, 2008; NRC, 2012a) ................................. 10-8 

Table 10-3. Potential indicator compounds with differing physiochemical properties to demonstrate .. 10-12 

Table 11-1. Cost of alternative treatment trains for a 20 MGD facility (adapted from WRRF, 2014d) .... 11-5 

Table 11-2. Costs of RO concentrate management options for potable reuse treatment (from Table 
10.3 in NWRI, 2015)1 ............................................................................................................ 11-6 

Table 12-1. Epidemiological and related studies on health effects pertaining to reclaimed water 
consumption (Rock et al., 2016. Reproduced with permission. © Water Research 
Foundation) ........................................................................................................................... 12-1 

Table 14-1. DPR and related research projects....................................................................................... 14-3 

Table 14-2. WRF biofiltration related research projects (WRF, 2017) ................................................... 14-14 

 
 



2017 Potable Reuse Compendium  Frequently Used Abbreviations and Acronyms 

 

xiv 

Frequently Used Abbreviations  

and Acronyms 

AGB Alamitos Gap Barrier 

AOP advanced oxidation processes 

ASR aquifer storage and recovery 

AWTF advanced wastewater treatment facility 

AWTP advanced water treatment plant 

AWWA American Water Works Association 

BAC biological activated carbon 

BAF biologically active filtration 

BGD billion gallons per day 

BOD biochemical oxygen demand 

CCL Contaminant Candidate List 

CCP Composite Correction Program  

CIP clean-in-place 

COD chemical oxygen demand 

COP critical operating points  

CPE Comprehensive Performance Evaluation 

CRADA Cooperative Research and Development Agreement 

CRMWD Colorado River Municipal Water District 

CTA Comprehensive Technical Assistance 

CWA Clean Water Act 

CWCB Colorado Water Conservation Board 

CWS community water system 

DAF dissolved air flotation 

DBP disinfection by-product 

DBPR Disinfection Byproducts Rule 

DDW (California) Division of Drinking Water 

DOC dissolved organic carbon 

DPR direct potable reuse 

EC electrical conductivity 

EDC endocrine disrupting compound 

EDR electrodialysis reversal 

EEWTP Estuary Experimental Water Treatment Plant 

EPA Environmental Protection Agency 



2017 Potable Reuse Compendium  Frequently Used Abbreviations and Acronyms 

 

xv 

ESB environmental storage buffer 

FRT failure response times 

FWHWRC F. Wayne Hill Water Reclamation Center 

GAC granular activated carbon 

GWR Ground Water Rule 

GWRS Groundwater Replenishment System 

GWUDI groundwater under the direct influence of surface water 

HACCP Hazard Analysis and Critical Control Points 

IAP Independent Advisory Panel  

IESWTR Interim Enhanced Surface Water Treatment Rule 

IPR indirect potable reuse 

ISS International Space Station  

LBWRP Long Beach Water Reclamation Plant 

LPHO low-pressure high output 

LRC log removal credit 

LRV log reduction value 

LSI Langelier Saturation Index 

LVLAWTF Leo J. Vander Lans Advanced Water Treatment Facility 

MAR managed aquifer recharge 

MBR membrane bioreactor 

MCL maximum contaminant level 

MCLG maximum contaminant level goal 

MF microfiltration 

MGD million gallons per day 

NDMA N-nitrosodimethylamine 

NMED New Mexico Environment Department 

NOM natural organic matter 

NPDES National Pollutant Discharge Elimination System 

NPDWR National Primary Drinking Water Regulation 

NTNCWS nontransient, noncommunity public water system 

NTU nephelometric turbidity unit 

NWRI National Water Research Institute  

OCSD Orange County Sanitation District 

OCWD Orange County Water District 

OWMP Occoquan Watershed Monitoring Program 

PAA peracetic acid 

PAC powdered activated carbon 



2017 Potable Reuse Compendium  Frequently Used Abbreviations and Acronyms 

 

xvi 

PCR polymerase chain reaction 

PhACs pharmaceutically active compounds 

POTW publicly owned treatment works 

PPCP pharmaceuticals and personal care products 

QMRA quantitative microbial risk assessment 

QRRA quantitative relative risk assessment 

RO reverse osmosis 

RTCR Revised Total Coliform Rule 

RWPF raw water production facility 

RWQC Recreational Water Quality Criteria 

SAT soil aquifer treatment 

SCADA Supervisory Control and Data Acquisition 

SCMA South-Central Membrane Association 

SDWA Safe Drinking Water Act 

SOP standard operating procedure 

SRT solids retention time 

SWMOA Southwest Membrane Operator Association 

SWTR Surface Water Treatment Rule 

TBL triple bottom line 

TCEQ Texas Commission on Environmental Quality 

TCR Total Coliform Rule 

TDS total dissolved solids 

THM trihalomethanes 

TMDL total maximum daily load 

TOC total organic carbon 

TrOC trace organic chemicals 

TSS total suspended solids 

TTHM total trihalomethanes 

TWDB Texas Water Development Board 

UCMR Unregulated Contaminant Monitoring Rule 

UF ultrafiltration 

UIC Underground Injection Control 

UOSA Upper Occoquan Service Authority 

USDW underground source of drinking water 

UV ultraviolet radiation 

UVT UV transmittance 

VDEQ Virginia Department of Environmental Quality 



2017 Potable Reuse Compendium  Frequently Used Abbreviations and Acronyms 

 

xvii 

VDH Virginia Department of Health 

WE&RF Water Environment & Reuse Foundation 

WEF Water Environment Federation 

WERF Water Environment Research Foundation 

WHO World Health Organization 

WRC Water Resources Center 

WRD Water Replenishment District 

WRF Water Research Foundation 

WRRF WateReuse Research Foundation 

WRS water recycling system 

WTP water treatment plant 

WWTP wastewater treatment plant 

 



2017 Potable Reuse Compendium  Chapter 1 | Introduction 

 

1-1 

CHAPTER 1 

Introduction 

In 2012, the U.S. Environmental Protection Agency (EPA) published Guidelines for Water Reuse (2012 

Guidelines) to facilitate further development of water reuse by serving as an authoritative reference on 

water reuse practices. The 2012 Guidelines document met a critical need: it informed and supplemented 

state regulations and guidelines by providing technical information and outlining key implementation 

considerations.  

1.1 Terminology 

As described in the 2012 Guidelines, the terminology associated with treating and reusing municipal 

wastewater varies both within the United States and globally. For instance, some states and countries use 

the term “reclaimed water” and “recycled water” interchangeably. Similarly, the terms “water recycling” and 

“water reuse” are often used synonymously. This document uses the terms reclaimed water and water 

reuse. Definitions of terms used in this document, except their use in case studies, are provided below. 

Planned potable reuse: The publicly acknowledged, intentional use of reclaimed wastewater for drinking 

water supply. Commonly referred to simply as potable reuse. 

De facto reuse: A situation where reuse of treated wastewater is practiced but is not officially recognized 

(e.g., a drinking water supply intake located downstream from a wastewater treatment plant [WWTP] 

discharge point).  

Direct potable reuse (DPR): The introduction of reclaimed water (with or without retention in an engineered 

storage buffer) directly into a drinking water treatment plant. This includes the treatment of reclaimed water 

at an Advanced Wastewater Treatment Facility for direct distribution. 

Indirect potable reuse (IPR): Deliberative augmentation of a drinking water source (surface water or 

groundwater aquifer) with treated reclaimed water, which provides an environmental buffer prior to 

subsequent use.  

1.2 Target Audience  

The target audience for this document is similar to that of the 2012 Guidelines—policy makers; legislators; 

water planners; water reuse practitioners including utility staff, engineers, and consultants; and the general 

public. The document is relevant across the spectrum of geographies in the United States. Specific 

experiences are drawn from case studies on existing potable reuse approaches in the United States.  

1.3 Objectives of this Document  

With the increasing interest in potable reuse, there is a need to collect existing data on the state of the 

industry to inform the decision-making process regarding potable reuse practices. This document will 

supplement the 2012 Guidelines and note current practices and approaches in potable reuse, including the 

existing technical and policy knowledge base. This document does not intend to provide guidance or norms 

for potable reuse, but rather to present the current state of practice in the United States to assist planners 

and decision-makers considering potable reuse approaches (refer to Table 1-1). 



2017 Potable Reuse Compendium  Chapter 1 | Introduction 

 

1-2 

Table 1-1. Document scope 

Not included Included – state of the industry 

National recommendations or regulations for potable 

reuse 

Summary of federal laws impacting potable reuse and 

state regulatory frameworks for potable reuse 

Promotion of potable reuse Opportunities, challenges, and trends in potable reuse 

Design or treatment requirements for potable reuse Potable reuse applications, treatment technologies, 

research results, and case studies 

Augmenting drinking water supplies with reclaimed water – potable reuse – may help communities meet 

critical future water demands. Figure 1-1 and Figure 1-2 provide graphical representations of IPR and 

DPR, respectively, including some illustrative examples both within the United States and abroad. 

Potable reuse is one option in a diversified portfolio of water supply options. Water reuse can provide a 

new, sustainable, and local water supply that reduces demands on limited community supplies and 

improves water supply resiliency. Potable reuse may be desirable as part of a broader water resource 

portfolio in a variety of circumstances (see Table 1-2).  

Table 1-2. Local factors that, if present, may make potable reuse desirable as part of an overall 

water supply portfolio 

Factor Description 

Water supply stress  Drought or changes in precipitation patterns 

 Heightened withdrawals from competing demands such as population 
[...]
2017 Potable Reuse Compendium Chapter 7 | Alternative Treatment Trains for Potable Reuse 

 

7-6 

7.2.3.1 Plants/Projects Using Full Advanced Treatment or Related Models 

Currently, five full-scale facilities in California, one in Big Spring, Texas, and three in Queensland, Australia 

use California’s full advanced treatment model. Four plants in Singapore, one in Perth, Australia, and one 

in Wichita Falls, Texas use a modified version of the California model known as the “Singapore model” (Bell 

et al., 2016b) Singapore’s model uses MF, RO, and UV; but, UV only serves to reduce viruses, without 

advanced oxidation, while RO is relied on to address trace chemical constituents (Bell et al., 2016b).  

7.2.3.2 Water Quality 

Full advanced treatment achieves a high-quality effluent using redundant barriers for pathogens and 

chemical contaminants. TDS levels less than 50 mg/L are typically achieved, with TOC less than 0.5 mg/L. 

Table 7-2 compares the water quality credits associated with each unit process in the California model and 

the Singapore model adapted at Beenyup AWTF in Western Australia. Variations in the credits granted 

between California and Western Australia relate primarily to differences in integrity monitoring approaches 

used at the facilities and accepted by state regulators. In contrast, differences in total treatment 

requirements relate more to the risk mitigation approaches discussed in Chapter 5. It should be noted that 

pathogen reduction requirements in Western Australia must be achieved prior to injection in the 

groundwater, while the California regulations allow credit for soil aquifer treatment after spreading or 

injection. Table 7.4a of the Framework for Direct Potable Reuse provides additional information on 

pathogen LRCs and the associated performance monitoring method for each treatment step in a full 

advanced treatment train (NWRI, 2015).  

Table 7-2. Comparison of pathogen and contaminant reduction in California and Western Australia 

IPR approaches 

Requirement California Western Australia 

MF/UF 0 to 1-log virus 

4-log Giardia 

4-log Cryptosporidium 

Turbidity < 0.2 NTU 

3-log virus 

3-log Cryptosporidium 

3-log Campylobacter 

Turbidity < 0.2 NTU 

RO 1 to 2-log virus 

1 to 2-log Giardia 

1 to 2-log Cryptosporidium 

TOC < 0.25 mg/L 

3-log virus 

3-log Cryptosporidium 

3-log Campylobacter 

UV 6-log virus 

6-log Giardia 

6-log Cryptosporidium 

4-log virus 

4-log Cryptosporidium 

4-log Campylobacter 

AOP 0.5-log 1,4-dioxane Not required 

Total Pathogen 

Requirement 

12-log virus 

10-log Giardia 

10-log Cryptosporidium 

9.5-log virus 

8-log Cryptosporidium 

8.1-log Campylobacter 



2017 Potable Reuse Compendium Chapter 7 | Alternative Treatment Trains for Potable Reuse 

 

7-7 

7.2.3.1 Costs 

Many have accepted full advanced treatment and modified forms as the standard for potable reuse 

treatment trains (WRRF, 2013a) as this process provides consistent, exceptional quality product water that 

exceeds the quality of most conventional drinking water supplies. However, this approach can lead to very 

high capital and operating costs. Also, facilities located more than a few miles from an ocean may find brine 

disposal alternatives costly and challenging to permit. Inland RO facilities without an option for deep 

injection wells or surface water disposal face exacerbated challenges for brine disposal; brine disposal can 

at least double the capital and operating costs of an RO facility where there is no ocean for reasonably 

economical disposal (Poulson, 2010; Bond & Veerapaneni, 2007). Comparative costs are summarized in 

Chapter 11. 

7.2.4 Ozone-BAF or the Alternative Treatment Train 

Some utilities are evaluating alternative treatment trains capable of producing a similar quality product water 

as full advanced treatment trains (Bell et al., 2016b). Ozone-BAF is one such alternative, providing a 

potential substitute for RO, addressing trace chemical constituents without producing a brine stream (Bell 

et al., 2016b).  

7.2.4.1 Process Description 

Ozone-BAF is a simple process leveraging a combination of chemical and biological oxidation processes, 

both mature treatment technologies currently widely used in drinking water treatment. The ozone-BAF 

process generally consists of an ozone pretreatment step followed by biological filtration in a media filter 

(Figure 7-2). Ozone is a strong oxidant, and when used in conjunction with BAF, it can remove iron and 

manganese, BOD or chemical oxygen demand (COD) (including trace chemical constituents), taste and 

odor compounds, color, and disinfection by-product precursors (Bell et al., 2016b; Bouwer and Crowe, 

1988; Evans et al., 2010; Evans et al., 2013; Hozalski and Bouwer, 2001; Wunder and Hozalski, 2012). 

During ozonation, high molecular weight organic compounds are broken down into smaller chain 

compounds that are more readily biodegradable by the BAF, regardless of the composition of the filter 

media. 

For ozone-BAF, ozonated water is sent to a biologically “active” granular media filter. Biofiltration is a 

treatment technique where the biomass on a granular media filter removes organic carbon that was made 

more biodegradable through pre-ozonation. Most granular media filters are capable of supporting microbial 

growth, assuming that the filtered water does not have a disinfectant residual. As a result, the biological 

activity can improve treatment performance beyond particle removal; water quality is improved with respect 

to a wide range of dissolved organic contaminants, including pesticides, endocrine disrupting chemicals 

(EDCs), and pharmaceuticals, although the degree to which biological activity contributes to treatment 

performance varies (Bonne et al., 2002; Wunder et al., 2008; Van der Aa et al., 2003). If the biofilter is not 

a carbon bed, a granular activated carbon (GAC) bed may follow it for further sorptive removal.  

When compared with sand or anthracite media, GAC has adsorptive properties and can accumulate greater 

microbial biomass (or biofilm) due to its porosity and high surface area. Biomass is critical in biodegrading 

contaminants and supplementing GAC filtration and adsorption. GAC can extend the lifetime—the time 

between media replacements—because biogrowth is the main removal mechanism, not adsorption. For 

example, the original GAC was installed in 2006 at the F. Wayne Hill Water Resources Center, a AWT plant 

that provides water for IPR through surface water augmentation, and was still in use as of 2016.  



2017 Potable Reuse Compendium Chapter 7 | Alternative Treatment Trains for Potable Reuse 

 

7-8 

 

Figure 7-2. Oxelia oxidation-enhanced biologically active filtration system (courtesy of Xylem Inc.) 

Depending on contact time requirements to remove target contaminants, a biofilter can be a rapid-rate filter, 

a mono-media deep-bed contactor, or a GAC filter cap on top of a sand or anthracite filter bed. As with 

conventional rapid-rate filters, upstream coagulants and oxidants improve contaminant removal. GAC’s 

adsorptive properties aid in producing the desired filtered water quality; GAC must be regenerated 

periodically, particularly where adsorption may play a more dominant treatment role than the biological 

mechanism of contaminant removal. Biofiltration leverages low energy biological treatment processes to 

produce higher quality reclaimed water; this can make biofiltration an important component of a multi-barrier 

treatment process and it may replace higher energy processes, such as RO, in certain applications. With 

ozone present onsite, ozone-BAF could utilize ozone as a post-filtration disinfection process, similar to the 

F. Wayne Hill Water Resources Center in Gwinnett County, Georgia (Appendix A). See Section 6.4.6 for 

more information on ozone as a treatment technology. 

7.2.4.2 Plants using Ozone-BAF 

Drinking water treatment facilities have used ozone-BAF successfully for decades. A significant number of 

drinking water utilities utilize BAFs to remove organic carbon, often to meet TOC removal requirements of 

the Stage 1 D/DPR Rule. Wastewater treatment has demonstrated ozone-BAF’s effectiveness at a few 

notable water reclamation facilities. The longest running DPR operation, the Goreangab plant in Windhoek, 

Namibia, utilizes the ozone-BAF treatment train, demonstrating that the process can operate successfully 

(process details in Figure 7-1) (CORPUD, 2014). A recent Water Research Foundation project included a 

survey of multiple water utilities that utilize BAF (Evans et al., 2013). Table 7-3 highlights potable reuse 

facilities utilizing the ozone-BAF treatment train.  



2017 Potable Reuse Compendium Chapter 7 | Alternative Treatment Trains for Potable Reuse 

 

7-9 

The city of San Diego piloted a new DPR treatment train that incorporated ozone-BAF upstream of the full 

advanced treatment train (Figure 7-1) (Pecson et al., 2017). The pilot system was monitored with multiple 

online sensors to verify performance. This study found the pilot system “demonstrated reliable pathogen 

control that met or exceeded the risk goals used by the U.S., [World Health Organization], Australia, and 

other countries” (Pecson et al., 2017).  

Table 7-3. Reclamation facilities using the ozone-BAF process 

Project Location 

Year 

Installed 

(Upgraded) 

Treatment Process 
Treatment 

Application 
Scale 

F. Wayne Hill 

Water 

Reclamation 

Center 

(FWHWRC) 

Gwinnett 

County, 

Georgia 

2003 

(2006) 

Secondary effluent → Chemical 

clarification → Granular media filtration 

→ Pre-ozonation → GAC Filtration → 

Post-ozonation 

or 

Secondary effluent → MF → Pre-

ozonation → BAC Filtration → Post-

ozonation 

IPR 48 MGD 

Goreangab 

Reclamation 

Plant 

Windhoek, 

Namibia 
2002 

PAC → Pre-ozonation → Coagulation 

/Flocculation → DAF → Rapid Sand 

Filtration → Ozonation → BAC Filtration 

→ GAC Filtration → UF → 

Chlorination/Stabilization 

DPR 5.5 MGD 

Fred Hervey 

Water 

Reclamation 

Plant (FHWRP) 

El Paso, 

Texas 

1995 

(2008) 

High pH Lime addition → Two-stage 

recarbonation → Sand Filtration → Pre-

ozonation/Disinfection → GAC Filtration 

DPR and IPR 10 MGD 

Reno-Stead 

Water 

Reclamation 

Facility 

(RSWRF) 

Reno, 

Nevada 
2010 

Phase 1: UF → Ozone/Hydrogen 

peroxide → BAC filtration 

 

Phase 2: Sand filtration → 

Ozone/Hydrogen peroxide → BAC 

Filtration 

Reclaimed 

water pilot 

10.6 

GPM 

(Pilot) 

7.2.4.3 Water Quality 

Table 7.4b of the Framework for Direct Potable Reuse proposes pathogen LRCs and the associated 

performance monitoring method for each treatment step in an ozone-BAF treatment train (NWRI, 2015). 

Considering that ozone-BAF leverages a biofilm established on filter media, there is concern over the 

potential to generate pathogenic bacteria from microbial biomass sloughing. However, research shows that 

the potential is low and post-disinfection processes can sufficiently mitigate any potential microbial 

breakthrough (LeChevallier et al., 1998; Evans et al., 2010; Burr et al., 2000). 

One noteworthy difference between the ozone-BAF process and RO processes is that the full advanced 

treatment train can reduce TOC to below 0.5 mg/L. In practice, when ozone-BAF is used in lieu of RO this 

generally results in < 95 percent TOC reduction. Ozone-BAF is typically paired with other treatment trains 

that can increase overall organic carbon removal, but the low TOC levels achieved with RO are difficult to 

match with any other treatment scheme. However, the nature of the TOC remaining after an ozone-BAF 



2017 Potable Reuse Compendium Chapter 7 | Alternative Treatment Trains for Potable Reuse 

 

7-10 

process, such as an increase of assimilable organic carbon, may differ in composition from that remaining 

after an RO-based process, and therefore acceptable TOC concentrations may be site-specific.  

Ozone-BAF requires careful operator attention to maintain optimized ozone dosing, proper filter loading, 

and sufficient backwashing. A poorly operated facility could see wide variations in product water quality; 

this is a significant difference from the full advanced treatment process, where product water quality remains 

relatively consistent and independent of operating conditions or operator attention. 

Ozone-BAF does not remove TDS, therefore it will be limited to applications where the water’s salt 

concentrations are not a concern. However, ozone-BAF can be coupled with sidestream TDS removal in 

certain cases to achieve local TDS requirements. In the California Groundwater Replenishment Using 

Recycled Water regulations, ozone-BAF is an alternative process that requires approval on a case-by-case 

basis, if accepted. Ozone-BAF is allowed in California for surface spreading operations, but full advanced 

treatment is currently the only treatment train specifically approved for direct injection of reclaimed water 

into groundwater (CDPH, 2014).  

7.2.4.4 Costs 

Because a range of treatment configurations and operational strategies perform biological filtration, 

estimating capital and operating costs of ozone-BAF is more challenging than for full advanced treatment. 

These variations result in a range of options for filter construction and the operational strategies for running 

a BAF filter.  



2017 Potable Reuse Compendium Chapter 8 | Source Control 

 

8-1 

CHAPTER 8 

Source Control 

8.1 Introduction 

Source control programs are a fundamental element of the multiple barrier approach utilized in potable 

reuse to protect public health. Wastewater source control programs are implemented to reduce chemical 

and contaminant discharges that are difficult to remove, not specifically treated for at wastewater treatment 

plants (WWTPs), or could impact the ability to meet discharge requirements. Source control programs for 

potable reuse must appropriately address industrial and commercial discharges to protect the treatment 

processes, public health, and downstream infrastructure and the environment. Figure 8-1 illustrates the 

interaction of these goals for direct potable reuse (DPR) (FCM and NRC, 2003). These three goals are 

central to the operation of a successful wastewater source control program; but, not all entities currently 

exploring potable reuse have existing or approved pretreatment or source control programs. 

 

Figure 8-1. Fundamental goals of a DPR source control program 

8.2 Elements for Potable Reuse – Source Control Program 

An important question to consider for a potable reuse project is whether existing source control measures, 

designed solely for wastewater agencies discharging to ambient waters, are appropriately designed for 

facilities with a direct or indirect connection to a public drinking water system. Potable reuse source control 

programs are essential components of the multiple barrier approach implemented to ensure consumer 

safety and acceptability of potable reuse water. Therefore, there is likely a need for enhanced source control 

programs for potable reuse, and potentially a need for enhanced source control programs when DPR is 

employed (CUWA et al., 2010). Potable reuse source control programs may not remove all unwanted 

publicly owned treatment work (POTW) pollutants. Therefore, programs should reduce problematic and 



2017 Potable Reuse Compendium Chapter 8 | Source Control 

 

8-2 

measurable constituents, identify contributing sources, and determine where contributing sources are within 

the management agency’s control. Figure 8-2 presents the overall structure of a potential potable reuse 

source control program. Table 8-1 gives further details regarding the specific content of program elements. 

 

Figure 8-2. Critical components of a source control program for potable reuse 

Table 8-1. Specific content of potable reuse source control program elements (Adapted from FCM 